
 

 
            

 

                        ISSN(Online): 2319-8753 

           ISSN (Print):  2347-6710 

International Journal of Innovative Research in Science, 

Engineering and Technology 

(A High Impact Factor, Monthly, Peer Reviewed Journal) 

Visit: www.ijirset.com 

Vol. 8, Issue 12, December 2019 

 

Copyright to IJIRSET                                                              DOI:10.15680/IJIRSET.2019.0812054                                           11798 

     

A Novel Approach in Rotary Biological 

Contactor Advancements using Banana 

Leaves for Urban Waste Water Treatment 
 

Prasad Bhadane *
1
, Manaswini Kumbhare *

1
 G. S. Anaokar 

2
 

U.G. Student, Department of Civil Engineering, Sinhgad Institute of Technology and Science, Pune, India
1*

 

Assistant Professor, Department of Civil Engineering, Zeal college of Engineering and Research, Pune, India
2 

 

ABSTRACT: Municipal wastewater mainly contains biodegradable organic matter which disrupts the marine life. Due 

to the high pollution load of municipal wastewater and lack of processing of discharges, the sewage causes serious 

environmental problems. Hence, it is important to experiment a treatment method as an initiator in order to optimize 

and develop an economic method to treat the whole sewage. Appropriate treatment processes are required so as to meet 

the effluent discharge standards specified by the government. In this study, to minimize the cost of sewage treatment, 

the use of an experimental RBC (rotating biological contactor) is being suggested, which is an attached growth system 

and is able to sustain the shock loading. The study includes design and fabrication of a prototype and performance-

based observations recorded over a period. 

 

KEYWORDS: Bio media,Characterization, Chemical Oxygen Demand, Dissolved Oxygen,pH, Rotary Biological 

Contactor, Sampling. 

 

I. INTRODUCTION 

 

For the growing population with limited and compact housing options such as residential clusters, townships and 

societies implying greater usage of water within a smaller vicinity, it is possible to meet the water need with proper 

water management and town planning. For treatment of sewage in STPs, the cost of establishment, maintenance and 

conduits adds up to the cost of living. Hence, a low-cost sewage treatment method needs to be discovered and 

implemented in individual residential clusters, societies or townships in order to reduce the strain on the municipal 

sewage treatment plants. The waste water run-off into water streams depletes groundwater and soil and is then very 

difficult to trace. Currently the purchase cost of packaged STPs ranges from 5,00,000 to 15,00,000 INR with a 

treatment capacity of up to 50 m3/day, 100 m3/day, 500 m
3
/day and a maximum of 3MLD. with power requirement 

ranging from 2HP to 30HP. The size approximately varies from 1.0m. x 1.6m. x 2.0m. to 5.0m. x 1.5m. x 2.5m. in 

width, length and height respectively. Decentralized wastewater treatment systems are usually implemented to treat 

wastewater generated from small housing units in close vicinity of it which distinguishes it from centralized wastewater 

treatment systems. It has a small conveyance network with low and fluctuating quantity of effluent. Disposal of effluent 

is done into natural water body or is infiltrated which shall be done under given regulations and design constraints. 

Residential clusters are responsible for the whole wastewater system, its design, establishment, maintenance and 

operation and outsourcing increase the cost even further. Operational problems such as clogging due to irregular 

isolation of sludge or hydraulic overloading may occur. For a modular STP initially costing around 7.5 lakh INR, the 

approximate annual costs of repair and maintenance is 0.3 lakh, operator cost is 0.5 lakh, electricity cost is around 0.4 

lakh INR. The lifetime cost of it reaches around 38 lakh INR which not a cost friendly option for residential clusters. 

Direct discharge of waste water, metals, toxic chemicals from industries and households into river, stream, canal causes 

growth of bacteria and other pathogens, algae that depletes DO which impairs drinking water supplies and recreation 

uses. Untreated nutrients and biological waste lead to severe damage to the aquatic life, soil changing the whole 

dynamics of the water bodies. Rejuvenation of such water bodies is costly. 

http://www.ijirset.com/


 

 
            

 

                        ISSN(Online): 2319-8753 

           ISSN (Print):  2347-6710 

International Journal of Innovative Research in Science, 

Engineering and Technology 

(A High Impact Factor, Monthly, Peer Reviewed Journal) 

Visit: www.ijirset.com 

Vol. 8, Issue 12, December 2019 

 

Copyright to IJIRSET                                                              DOI:10.15680/IJIRSET.2019.0812054                                           11799 

     

Conventionally in the ASP, sewage is processed through different units where the primary clarifier separates the sludge 

by sedimentation which is later activated, the aeration tank holds the supernatant providing oxygen and the activated 

sludge to carry out the process after which the secondary clarifier detains the sludge and supernatant is further 

chlorinated and discharged. The cost, manpower, area required for ASP is more with an efficiency only up to 60 to 

70 %. The activated sludge method is implemented at dairy farms to treat the effluent for which RBC is suggested and 

designed as a suitable replacement (Kamath et al., 2018). The aerobic nature of the treatment of sewage holds 

importance and a demonstration of which with all the related phenomena and explanation along with detailed structural 

demonstration of working of a filter has been studied for study of the aerobic process of treatment of waste water. The 

studies also explain attached growth treatment method and RBC mechanism of treatment. In the conventional sewage 

treatment by RBC a series of circular lightweight rotating ridged and corrugated discs of high-density plastic such as 

polyethylene, polystyrene or polyvinylchloride, filled with bio media for attachment of microorganisms forming 

biofilm. (Chang, Clech, Jefferson, & Judd, 2002) gives a short idea of membrane fouling in conventional membrane 

reactors and filters using study mainly observing the cleaning efficiency and frequency at which saturation of bio 

membranes occurs in bio filters. The drum of biofilms is submerged up to 40% across the flowing sewage and rotates at 

a designed RPM trapping oxygen for growth of microorganisms that use the organic material in sewage as food. The 

alternate exposure of the biofilm to the sewage and the air provides nutrients and oxygen to microorganism and 

separates the organic material from the water. Nitrogen is removed by nitrification and subsequent denitrification 

transforming it to gaseous N2, which is released to the air. The process is optimised by adjusting the speed of rotation 

and the depth of submergence (METCALF & EDDY Inc. 2003). (Hiras, Manariotis, & Grigoropoulos, 2004)has given 

a detailed analysis of performance of a conventional RBC in removal of organic and nitrogen matter treating municipal 

sewage. In some designs, air is added to the bottom of the tank to provide additional oxygen in case of high-strength 

influents.(PaDEP, 2016) has provided a practical example of implementation of RBC for a town and the operation 

instructions for it. It demonstrates the operation procedure that works efficiently for an RBC. This method needs lesser 

space, cost and energy for operation compared to ASP with an efficiency of about 80 to 90% due to high contact time 

and high treated effluent quality and the stability of the process remains even in fluctuating hydraulic and organic 

loading producing low sludge collectible in clarifier. The process is relatively silent compared to dosing pumps for 

aeration with no risk of channelling. RBC mechanism of sewage treatment holds flexibility to be combined with novel 

approaches in treatment. (Zha, Ma, & Lu, 2018) has experimented combination of RBC and anoxic filter to study the 

energy efficiency of the combination. The energy and parametric removal efficiency arethe factors that influence the 

cost benefit ratio of various treatment methods and their preference over each other. Fly nuisance and odour restrict 

wider preference of conventional RBC for treatment. Banana leavesact as a bio media for attached growth system with 

provided oxygen. The characteristics of banana leaves and the role it plays in treatment of waste water is studied. 

Cheaply available banana leaves being a biological material, provide a bed for attached growth system with abilities to 

reduce fly nuisance and odour observed in conventional RBC. 

 

II. MATERIAL AND METHODOLOGY 

 

A reconnaissance survey was conducted to select a 24-hour operating facility for collection of raw sewage water for the 

study. The collected sample was contained in sterilized containers, non-reactive to the sample, thoroughly cleaned and 

rinsed with dilute nitric acid and distilled water before usage to avoid alteration of characteristics of raw water sample; 

transported and maintained according to APHA guidelines. The required volume of sample for one cycle of treatment 

and characterization for the designed prototype of RBC was 8 to 10 litres. The pre and post treatment 

characterizationprovided timely data of the treatment procedure and the performance of the experimental RBC. 

Determination of BOD by iodometric method provided the statistical data of consumption of DO by microorganisms in 

the water sample and helped to determine the rate of consumption of oxygen as and when the present organic matter 

got consumed as food by the microorganisms. COD test, performed by open reflux method on COD digestor 

manufactured by Elico Ltd. provided the data ofextent and the required course of action to be taken for removal of 

chemically reactive material that consume DO during the course of the treatment. The pH of the given sample was 

determined by electrometric method using digital pH meter manufactured by Hanna Instruments. It helped understand 

the suitability of the experimental bio media for growth of microorganisms and the deviation of pH of sewage under 

http://www.ijirset.com/


 

 
            

 

                        ISSN(Online): 2319-8753 

           ISSN (Print):  2347-6710 

International Journal of Innovative Research in Science, 

Engineering and Technology 

(A High Impact Factor, Monthly, Peer Reviewed Journal) 

Visit: www.ijirset.com 

Vol. 8, Issue 12, December 2019 

 

Copyright to IJIRSET                                                              DOI:10.15680/IJIRSET.2019.0812054                                           11800 

     

treatment from desired value. Electrometrically measured TDS using Hanna TDS meter indicated presence of organic, 

inorganic, ionic and chemical constituents dissolved in water which helped understand the strength of the assembly for 

treatment and suitability of end effluent for releasing further after the treatment. All the chemicals used were AR grade 

and from Merck laboratory. 

 

The lab scale prototype was intended to treat 8 litres of waste water. The design constituted of three cylindrical drums 

varying in size, cast out of mesh placed in a concentric fashion. The diameters of three concentrically placed drums 

were 14 cm, 10 cm and 6 cm and their longer side as 19.5 cm each. The total surface area of each cylindrical mesh 

available for contact was 857.65 cm
2
, 612.61 cm

2
, 367.56 cm

2
 respectively on both the sides of the mesh. This provided 

a largely available surface area in a compact space. These concentric cylinders were radially separated from each other 

at a clearance of 2 cm in between where banana leaves had to be placed as bio-media. The three drums spaced equally 